Permit No. C0-0026417
County: Mess
AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
In compliance with the provisions of the Federal Water Pollution Control

_Act, as amended {33 U.S.C. 1251 et. seq.; the "Act'), and the Colorado Water
Quality Contro! Act (25-8-101 et. seq., CRS, 1973 as amended)

The City of Grand Junction

is authorized to discharge from their wastewater treatment facility,

located in Section 15, Township | South, Range 100 West, at 810 West Grant,
West of Grand Junction,

to the Colorado River,

in accordance with effluent limitations, monitoring requirements and other
conditions set forth in Part |, Il, and |1l hereof.

This permit shall become effective thirty (30) days after the date of
[...]
gross measurements of each parameter in the designated discharge regardless
of the quantity and quality of these parameters in the plant flow unless
otherwise specified.

If the permittee desires to continue to discharge, he shall re-apply at least
one hundred-eighty (180) days before this permit expires.

Within sixty (60) days of the effective date of this permit, the permittee shall file
a statement with the Environmental Protection Agency and the State Water Quality
Control Division which shall contain the names of the person or persons who are
designated to report conditions as noted in PART |, Section A, Paragraph 2a
(Noncompliance Notification), and as noted in PART I, Section B, Paragraph 7

(0i1 and Hazardous Substance Liability). The permittee shall continually update

this list as changes occur at the facility.

The permittee is required to submit an annual fee as set forth in Section 25-8-502
C.R.S. 1973 as amended. Failure to submit the required fee is a violation of this
permit and will result in the suspension of said permit and enforcement action
pursuant to Section 25-8-601 et. seq., 1973 as amended.



‘77

PART 111
Page 16 of 21

Permit No.: C0-0026417

OTHER REQUIREMENTS (Continued)

Percentage Removal Requirements (Applies to Sewage Treatment Plants only)

If not presently being complied with,effective as soon as reason-
able and practical, but no later than immediately , the arithmetic
mean of the total BOD5 and the Total Suspended Solids concentrations
for effluent samples collected in a period of 30 consecutive days
shall not exceed 15 percent of the arithmetic mean of the concentra-
tions for influent samples collected at approximately the same times
during the same period (85 percent removal). This is in addition

to the concentration limitations on Total BODg and Total Suspended
Solids. '

Expansion Requirements

Pursuant to Colorado Law, C.R.S. 1973 25-8-501(6), the permittee is
required to initiate engineering and financial planning for expansion
of the treatment works whenever throughput and treatment reaches
eighty (80) percent of design capacity. Whenever ninety-five (95)
percent of either the hydraulic or organic capacity of the treatment
works is met, the permittee shall commence construction of the
necessary treatment expansion.

in the case of a municipality, construction may be commenced, or
building permit issuance may be terminated, until such construction
is initiated, except that building permits may continue to be issued
for any construction which would not have the effect of increasing
the input of sewage to the municipal treatment works.



PART Il

Page 17 of 21
Permit No: C0-0026417

OTHER REQU'REMENTS (continued)

Industrial Wastes

A.

As part of the pretreatment program development compliance schedule contained
in Part 1L of this permit, the permittee is required to submit a list of
industrial contributors to the treatment facility by March 31, 1981.

The permittee is also required to submit the results of a sampling and
analysis program of the individual industries by. September 30, 1981.

This program shall include the identification of quantitative and
qualitative characteristics of the individual industrial imputs as well as
production data, where applicable, for at least the industrial contributors
for which categorical pretreatment standards have been or will be developed
(refer to Paragraph D of this section). Subsequent to the above initial
submission, the permittee shall continue to monitor and analyze these
industrial inputs on a routine basis, and shall submit the results to the
Division of this ongoing monitoring effort at six (6) month intervals on
June 30th or December 31st of each calendar year.

The permittee must notify the Division of any new introductions by new
or existing sources or any substantial change in pollutants from any
industrial source. Such notice must contain the information described in
"A'" above and be forwarded no later than sixty (60) days following the
introduction or change.

Pollutants introduced into the treatment facility by any source of a
nondomestic discharge shali not inhibit or interferewith the operation
or performance of the facility. The following pollutants may not be
introduced into the facility:

I. Pollutants which create a fire or explosion hazard in the facility;

2. Pollutants which will cause corrosive structural damage to the
facility, but in no case discharges with pH lower than 5.0, unless
the facility is specifically designed toaccommodate such discharges;

3. Solid or viscous pollutants in amounts which will cause obstruction
to the flow in sewers, or other interference with the operation of
the facility;

L. Any pollutant, including oxygen demanding pollutants (BOD, etc.)
released in a discharge of such volume or strength as to cause
interference in the facility;

5. Heat in amounts which will inhibit biological activity in the facility
resulting in interference, but in no case heat in such quantities
that the temperature at the treatment facility influent exceeds L0°OC
(1049F) unless the facility is designed to accommodate such heat.

In addition to the general limitations expressed above, more specific
pretreatment limitaticns have been and will be promulgated for smecific
industrial categories under Section 207 of the Act, including but not
limited to, those listed below. Compliance with these requlations i3

required no later than three (3) years following the date of promulgation:.
(See 40 CFR, Subchapter D, Parts 400 through 500, for specific information).



PART 111 STP
Page 18 of 21

OTHER REQUIREMENTS (Continued) Permit No.: C0-0026417

Automatic and Other Laundries

Coal Mining

Electroplating

Inorganic Chemicals Manufacturing

lron and Steel Manufacturing

Leather Tanning and Finishing

Machinery and Mechanical Products Manufacturing
Miscellaneous Chemicals Manufacturing
Nonferrous Metals Manufacturing

Ore Mining

Organic Chemicals Manufacturing

Paint and Ink Formulation and Printing

Paving and Roofing Materials

Petroleum Refining

Plastic and Synthetic Materials Manufacturing
Pulp and Paperboard Mills and Converted Paper Products
Rubber Processing

Soap and Detergent Manufacturing

Steam Electric Power Plants

Textile Mills

Timber Products Processing

E. At such time as a specific pretreatment limitations become applicable to
an industrial contributor, the permit issuing authority may, as appropriate,
do the following:

()

(2)

(3)

Amend the NPDES discharge permit to specify the additional
pollutant(s) and corresponding effluent limitations(s) consistent
with the applicable national pretreatment standards;

Require the permittee to specify, by ordinance, contract, or
other enforceable means, the type of pollutant(s) and the maximum
amount which may be discharged to the permittee's facility for
treatment,;

Require the permittee to monitor its discharge for any pollutant
which may likely be discharged from the permittee's facility,
should the industrial contributor fail to properly pretreat its waste.

The permit issuing authority retains, at all times, the right to take legal
action against the industrial contributor or the treatment works, in those
cases where a permit violation has occurred because of the failure of an

industrial contributor to discharge at an acceptable level. |If the permittee
has failed to properly delineate maximum acceptable industrial contributor
levels, the permitting authority will look primarily to the permittee as the

responsible party unless the contributor's discharge is obviously unaccceptable
_under 40 CFR, Subchapter D - Water Programs.



PART 111
Page 19 of 21

Permit No.: (C0-0026417
OTHER REQUIREMENTS (Continued)

Reduction of Excess Flows in the Combined Sewer System Caused by
Infiltration and Inflow and/or Excessive Wet Weather Flows, and
Establishment of Separate Sewer and Storm Water Systems.

The permittee shall submit to the State Water Quality Control
Division on or before June 30, 1981, a study which includes
the following considerations:

1) The locations of interconnections to the storm sewer
directly and indirectly during dry and wet weather
flows.

2) A quantification of the sanitary flows directly and
indirectly to the storm sewer and the associated costs
to eliminate them.

3) A quantification of the overflows and by-passes to the
State waters and plans for their reduction or elimination.

4) Preparation of an appropriate implementation plan for achiev-
ing separate storm sewer and sanitary wastewater Sewer systems.
The implementation plan shall consist of an outline of
intended design, construction and operation, including a
compliance schedule setting forth the dates by which compliance
will be reached. The compliance schedule shall include, where
appropriate, dates to accomplish the following:

completion of preliminary plans
completion of final plans

award of contract(s)

commencement of construction

completion of major construction phases
completion of all construction
attainment of operational level

N e N

a
b
c
d
e
f
g

Failure to submit a compliance schedule within the specified time shall
be considered a permit violation.

Upon approval of the implementation plan by the Division, all terms and
conditions of the implementation plan, including but not limited to the
compliance schedule, will automatically become conditions of this permit.



PART 11}
Page 20 of 21
Permit No. CO0-0026417

SECOND STAGE TRICKLING FFILTER
FINAL CLARIFIER

INTERMEDIATE
CLARIFIER

FIRST STAGE .
TRICKLING FILTERS
CHLORINE CONTACT
BAS I N
||||/ %
DI SCHARGE POINT
001, LOCATED o PRIMARY
AT OUTFALL PIPE CLARIFIERS LT
JUST PRIOR TO : M
CONTLUENCE WITH W

COLORADO RIVER

55
EneY oYP |
gnel FROM
O1SCHARGE POINT_— ROAD % -
002, LOCATED AT DIVERSION >t
OUTFALL PIPE PRIOR  DISCHARGE
TO CONFLUENCE WITH  POINT 003
COLORADO RIVER LOCATED AT OUTFALL
PIPE PRIOR TO CONFLUENCE
WITH COLORADO RIVER

RIVER
| NTERCEPTO
RUCTUR

FIGURE I: FLOW DIAGRAM OF CITY OF GRAND JUNCTION
WASTEWATER TREATMENT PLANT



PART 111
Pa e 2] Of 2]
Pcrmlt No. CO- 0026417

NN

Ow"nn/

!

.

i
RECL

" ey

‘ LA AT
\ /N()L }JEN[Q_\

N

LA

o, 44‘ )
' Oi\\Duschargn
~0Q1 - !ﬁ.o'

/4 ~ {\)v\:”uu “ i

Diﬁth&(ééfPOunt
““ooz Ny

Approximate location of Discharge Points 001, 002, 03, City
of Grand Junction, Colorado.

Figure 2:



COLORADO DEPARTMENT OF HEALTH
Water Quality Control Division
4210 East 11th Avenue

Denver, Colorado 80220

SUMMARY OF RATIONALE
CITY OF GRAND JUNCTION
PERMIT NUMBER: (C0-0026417
MESA COUNTY

TYPE OF PERMIT: Major Municipal
SIC. NO.: 4952
LOCATION: Section 15, Township 1 South, RangelOOWest, Mesa County

West of Grand Junction on the Colorado River at 810
West Grant

CONTACTS: James Patterson, Utilities Superintendent
250 North 5th Street
Grand Junction, Colorado 81501
(303)+243-2633, ext. 20!

RECEIVING WATER: Colorado River
CLASS: Bo

A Water Quality Limited Segment

DESIGN FLOW: Existing STP is 7.3 MGD; Proposed STP is 12.5 MGD

FACILITY DESCRIPTION: This present treatment system includes a bar screen, pre-
aeration, grit removal, primary clarification, primary
trickling filters, intermediate clarification, secondary
trickling filters, final clarification and chlorination.
The STP unit processes are shown in Figure |, page 20.

The STP has a hydraulic capacity of 7.3 MGD and an organic
capacity of 18,000 1b/day for BODS.

An interim sewage treatment facility, consisting of a 1.0

MGD aerated waste stabilization pond will be constructed

to supply additional treatment until the new STP is
constructed. The interim pond and the River Road Interceptor
Sewer System will tentatively be in operation from August 1981
through May 1983. When the new 12.5 MGD STP is constructed and
operable in 1983, the interim ltagoon will be utilized as the
flow equalization basin for the new STP.

A new NPDES permit has been written for the interim lagoon
facility. The permit number for this interim Persigo Wash
Wastewater Treatment Plant is C0-0037389.

During the time when the Persigo Wash Interim Wastewater Treat-
ment Plant and the existing West Wastewater Treatment Plant

are in operation, maximum storm water flows of 7 MGD and 19 MGD

can go respectively to the interim and existing facilities for
treatment. Any flows above 26 MGD are bypassed via the River Road
Interceptor diversion structure to the site of the existing
Wastewater Treatment Plant. These bypasses will go out a 36 inch
gravity overflow sewer with a 16 MGD capacity to discharge to the
Colorado River. This bypass point shall be designated as Discharge
Point 003 which is located in the Southwest 1/4 of Section 15,



COLORADO DEPARTMENT OF HEALTH
Water Quality Control Division
Summary of Rationale Page 2
Permit No. C0-0026417

Township 1 South, Range 100 West, as is indicated in Figures
1 and 2 of this permit. Discharge 003 will be approximately
100 feet south of Discharge 002. Ffrom a computer model
study based upon 29 years of area rainfall records prepared
by HDR Engineers, Denver the following average annual
occurrences are estimated:

Number of overflow events: 13 per year

Avg. Volume of each overflow event: 2.04 MGD

Avg. BODg5 each overflow event: 372 lbs. (22 mg/1)
Avg. TSS each overflow event: 1271 1bs. (75 mg/1)

Discharge 003 will be constructed when the Persigo Wash
interim Facility is completed in September, 1981. However,
Discharge 003 will not be utilized until the new Persigo

Wash Wastewater Treatment Plant is completed on April 30,
1983. When the new Persigo Wash Wastewater Treatment Plant
is operational in 1983, then the existing Westside Wastewater
Treatment Plant and its Discharge Points 001 and 002 will

be abandoned.

SELF-MONITORING DiSCHARGE DATA:

Avg/Max Avg/Max Avg/Max Max Avg./Max

BODsg, TSS, Fecal Coliform TRC, Flow,
Date mg/ 1 mg/ | #/100 mi mg/ | MGD
1-79 49/63 28/32 4677/136,000 0.9 4.7/7.9
2-79 53/68 25/4k 3828/45,000 1.5 4.5/6.4
3-79 38/48 22/34 2748/268,000 0.8 4. 4/8.2
4-79 Li/49 28/34 1838/295,000 0.3 4.3/6.1
5-79 34/43 22/33 232/270 0.35 5.6/10.6
6-79 33/38 22/26 5105/265,000 0.3 5.7/8.2
7-79 LL/60 24730 1471/80, 000 0.5 5.4/5.9
8-79 38/48 25/48 2188/200,000 0.3 5.7/7.4
9-79 31/37 22/28 11,640/200,000 0.2 5.3/5.7
10-79 25/31 15/25 237/680 0.5 5.4/7.7
11-79 32/37 24/32 268/920 0.35 4 4/6.0
12-79 L45/70 22/28 1118/105,000 0.3 4.2/6.8
1-80 49/57 27/33 17,885/70,000 0.3 L.2/7.7
Existing
Permit
Limits: 30/45 30/45 6000/12,000 0.35 N/A
SELF-MONITORING DATA FOR SALINITY:

Avg Avg Incremental fncremental
WTP Influent STP Effluent increase increase

Date TDS, mg/l TDS, mg/1 in TDS, mg/l in TDS, ton/day
6-79 182 1061 879 . 20.9
7-79 269 1099 830 18.7
8-79 419 1040 621 14.8
9-79 ~ by 94] 527 11.7

10-79 Loy 1352 945 21.3



" COLORADO DEPARTMENT OF HEALTH
‘Water Quality Control Division
Summary of Rationale Page 3
PERMIT NUMBER: (Q-0026417

11-79 384 739 355 6.5
12-79 331 779 Ly8 7-9
1-80 315 757 442 7.7

EFFLUENT LIMITATIONS (effective immediately through 6-30-1983): for Discharge Point 001

Parameter Limitation Rationale

BOD5, mg/1 30/45 State Effluent Standards
Total Suspended Solids, mg/l 30/45 State Effluent Standards
Fecal Coliform, #/100 ml 60D0/12000 State Effluent Standards
pH, Standard units 6.0-9.0 ’ State Effluent Standards
0il & Grease, mg/1 10.0 State Effluent Standards
Total Residual Chlorine, mg/]1 0.2 Toxicity

Flow, MGD 7.3 Design Capacity
Salinity, mg/]l N/A; Monitor — mmemememoee----
Ammonia, mg/l N/A; Monitor  emmememeeeee-e

DISCUSSION OF PROPOSED PERMIT LIMITATIONS AND CONDITIONS:

A.

Monthly Q7-10 Low Flow for the North Channel of the Colorado River

in the publication, '""Ammonia Investigations in the Colorado River: Grand
Junction and Fruita, Colorado,'" prepared for U.S. Environmental Protection

Agency Region VII!l by Engineering - Science, Denver, Colorado, published December
1979, the following Q7-10 low stream flows were described for the North Channel
of the Colorado River at Grtand Junction.

Q7-10 Low
Month Flow, MGD
January 798
February 842
March 831
April 660
May 856
June 1045
July 517